
Anemia: Diagnosis 

Hgb < 11 g/dL

Hgb ≤  8 g/dL Hgb > 8 g/dL

Ferritin > 30 µg/L Ferritin ≤  30 µg/L

Iron deficiency 
anemia

See treatment of iron 
deficiency anemia 

(IDA) protocol

See below algorithm 
specific for RBC Index 

(MCV) 

Obtain ferritin, vitamin B12, folate, Hgb 
electrophoresis, iron studies, 

reticulocyte count

Refer to MFM / 
Hematology
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Anemia: Diagnosis 
(Microcytic) 
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Peripheral smear with 
ringed sideroblasts

 Optimize treatment of underlying
disease

 Consider Epogen treatment for chronic
kidney disease

Hemoglobin
electrophoresis

Normal

Refer to genetic 
counseling for alpha 
thalassemia testing

Yes

 Recommend partner
testing (CBC, Hgb
electrophoresis)

 Refer for genetic
counseling

Abnormal

Negative Hemoglobinopathy

Hematology consult

Low MCV
(<80 fl)

Asian, African or 
Mediterranean 

ethnicity?

SS = sickle cell
SA = sickle trait

A,  A2 (> 3.5%) = 
beta thalassemia

Ferritin
>30 µg/L

Positive

Sideroblastic 
Anemia

Chronic
Disease

No

Iron level ↓ 
TIBC↓

Iron level normal 
TIBC normal

Order iron studies
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 Optimize treatment of
underlying disease

 Consider Epogen treatment for
chronic kidney disease

Anemia: Diagnosis 
(Normocytic)

Normal MCV
(80-100 fl)

Reticulocyte count, Ferritin, 
B12, serum folate

Consider hematology 
consult

Treat per deficiency 
protocols

 Infections
 Medications
 Kidney disease
 Aplastic anemia
 Thyroid disease

Mixed disorder Chronic Disease

Autoimmune 
hemolytic anemia

Consider hematology 
consult

Consider rheumatology 
consult

Reticulocyte count 
<3%

Reticulocyte count 
>3%

Low levels of ferritin, 
B12, folate

Normal levels of 
ferritin, B12, folate

RDW Normal
(12-15%)

RDW High
(>15%)

Inherited
 G6PD deficiency
 Hemoglobinopathies
 Spherocytosis
 Elliptocytosis

Acquired
 Microangiopathic anemias

(HUS, TTP)

Direct 
Coombs (-)

Direct
Coombs (+)
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Anemia: Diagnosis 
(Macrocytic) 

High MCV
(>100 fl)

B12, folate levels

Recheck CBC in 1 
month

 B12 deficiency: <100 pg/ml
 Folate deficiency: Serum folate <2

ng/ml

Yes

Refer to medicine 
service postpartum for 

etiologic testing

Folate B12

No

Vitamin Deficiency

 Thyroid disease
 Liver disease
 Alcohol use
 Medications

Folic Acid 1 mg/d in 
addition to PNV

1 mg Vit B12 IM Q wk 
x 8 wks then Q mo
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NOTIFICATION TO USERS

These algorithms are designed to assist the primary care provider in the clinical management of a 
variety of problems that occur in pregnancy.  They should not be interpreted as standard of care but 
instead represent guidelines for the management of these patients. Variation in practice should be 
taken into account such factors as characteristics of the individual patient, health resources, and 
regional experience with diagnostic and therapeutic modalities.  The algorithms remain the intellectual 
property of the University of North Carolina School of Medicine at Chapel Hill.  They cannot be 
reproduced in whole or part without the expressed permission of the school.
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